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SAMPLE IDENTIFICATION

Quantity Sample ID Material Type
1 See Below 14K Gold

TEST RESULTS *

CHEMICAL TESTING
Element Yellow Gold 3.220g
Silver 4.31
Gold 58.32
Zinc 6.90
Iron <.01
Nickel <.01
Silicon 11
Indium .02
Boron <.01
Palladium <.01
Ruthenium <.01
Rhodium <.01
Platinum <.01
Copper 30.34

* Testing performed in accordance with ASTM E1479.
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CERTS 510.01 & 510.02
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The Above Test Report Relates Only To The Items Tested And Shall Not Be Reproduced Except in Full, Without The Written Consent Of SGS
All Specimen Remnants Pertaining To The Above Tested Items Are Retained For a Maximum of 30 Days, Unless Notified in Writing



